Initial configuration of
the machine at the exit
of our workshops

STM 75 NIBBI N1

Figure N°1

REVISED
On : 02-06-2020

/ DAIRON
/ S.AS
DNRONSAS. Dlo L aimiiies

W 0243422422 Fax. 02 43 422 000
E-mail. Rotadairon@wanadoo. fr


bouttier
02-06-2020-EN

bouttier
Indice : B

bouttier
Config EN


REV : B PART LIST FIGURE N°1 STM 75 NIBBI N1 FROM B248 02/06/2020
PARTS REFERENCES
ITEM DESCRIPTION
STM 75 NIBBI N1 QTY

1 SMALL PLATE 630-1013 1

HH SCREW M 12 - 30 850-1046 3
? HEX NUT M 12 260-1012 3
3 RIGHT SIDE 5072-195-1033 1
4 BEARING 6206 690-1018 1
5 CIRCLIP & 30 EXT. 190-1002 1
6 CIRCLIP @ 62 INT 190-1016 1
7 SHIM WASHER 695-1114 1
8 HIDE DUST RIGHT SIDE 161-1001 1
9 COUPLING SLEEVE (NIBBI) 5070-240-1033 1
10 PARALLEL KEY 8 x 7 x 35 192-1002 1
11 TRANSFER CASE 095-1046 1
12 SHAFT TUBE 094-1015 1
13 BEARING 6007 690-1025 1
14 CIRCLIP @ 35 EXT 190-1009 1
15 O-RING 400-1010 1
16 LIP SEAL 35 X 62 X 10 400-1018 1
17 SCREW-IN SHAFT TUBE HOUSING 160-1007 1
18 PAPER GASKET 415-1016 1

HH SCREW M 10-35 850-1022 6
0 HEX NUT M 10 260-1011 6
20 CHAIN SPROCKET 11T - 25,4 PITCH 600-1010 1
21 CIRCLIP @ 35 EXT 190-1009 1
22 CHAIN TENSIONER 5075-730-1002 1
23 CIRCLIP @ 35 EXT 190-1009 1
24 SLEEVE OF TENSIONER 240-1020 1
25 WASHER OF TENSIONER 695-1057 1

HH SCREW M 12-60 850-2009 1
20 HEX NUT M 12 260-1012 1
27 CORK SEAL 420-1009 1

HH SCREW M 16-80 850-2011 1
28 HEX NUT M 16 260-1015 1
29 CHAIN CASE CAP 155-1002 1
30 COPPER SEAL 410-1001 1
31 DRAIN CAP 155-1016 1

Initial configuration of the machine at the exit of our workshops




REV : B PART LIST FIGURE N°1 STM 75 NIBBI N1 FROM B248 02/06/2020
PARTS REFERENCES
ITEM DESCRIPTION
STM 75 NIBBI N1 QTY

HH SCREW M 8-25 850-2024 12
% HEX NUT M 8 260-1010 12
33 CHAIN CASE 180-1014 1
34 HH SCREW M 16-50 850-1016 1
35 SHOCK ABSORBER MOUNTING 145-1003 1
36 BELLEVILLE WASHER 695-1092 1
37 FRONT CLUTCH PLATE 5075-250-1011 1
38 CHAIN 42 LINKS - 25,4 PITCH 175-1012 1
39 CHAIN SPROCKET 5055-600-1039 1
40 CIRCLIP @ 40 EXT. 190-1001 1
41 REAR CLUTCH PLATE 5075-250-1010 1
42 CIRCLIP @ 80 INT 190-1008 1
43 BEARING 6208 690-1004 1
44 RIGHT SIDE 195-1132 1

HH SCREW M 10 -25 850-2003 5
* HEX NUT M 10 260-1011 5
46 CIRCLIP @ 62 INT 190-1016 1
47 SECONDARY SHAFT 5055-100-1069 1
48 HSHC SCREW S/S A2 8 * 20 Din 912 850-4006 4
49 O-RING SEAL @56 X 3 400-1067 1
50 PAPER GASKET 415-1014 1
51 BEARING HOUSING 160-1030 1
52 CASSETTE SEAL TYPE 3 @45 X @70 X 14.5/17 400-1044 1

HH SCREW 1/2 - 43 850-1003 6
>3 HEAVY HEX NUT 1/2 260-1002 6
54 DRIVE PLATE 630-1118 1
55 BLADE BOLT 4000-001 32
56 RIGHT BLADE 450-1001 8
57 ROTOR 5075-760-1014 1
58 LEFT BLADE 450-1002 8

Initial configuration of the machine at the exit of our workshops




DAIRON
S.AS

On . 02'06'2020 DAIRON S.AS. D92 Les Hunaudiéres

72230 MULSANNE
B 0243422422 Fax 0243422000

Initial configuration of 16
the machine at the exit 49 REVISED _ ( A\
of our workshops 3 REVISION : B

13

STM 75 NIBBI N1
12 (@

Figure N°2

\(—n“
i

"


bouttier
02-06-2020-EN

bouttier
Indice : B

bouttier
Config EN


REV : B PART LIST FIGURE N°2 STM 75 NIBBI N1 FROM B248 02/06/2020
PARTS REFERENCES
ITEM DESCRIPTION
STM 75 NIBBI N1 QTY
1 HOOD 5072-770-1657 1
HH SCREW M 10 -45 850-2008 1
? HEX NUT M 10 260-1011 1
3 SHOE 5055-710-1007 1
HH SCREW M 10-50 850-2077 1
‘ HEX NUT M 10 260-1011 1
HH SCREW M 12-60 850-2009 1
5 HEX NUT M 12 260-1014 1
HEX NUT M 12 260-1012 1
6 SPRING 660-1005 1
HH SCREW M 10 -25 850-2003 5
! HEX NUT M 10 260-1011 5
8 RIGHT SIDE 195-1132 1
9 HEX WASHER HEAD SCREW S/S A2 6 * 20 850-4003 8
10 SHEET OF FIXING BIB 770-1235 1
11 BIB 645-1008 1
12 MACHINE DATA PLATE 460-1010 1
13 RIVET @3 X 10 697-1002 4
14 DECAL - READ THE INSTRUCTION MANUAL 460-1006 1
15 DECAL - DO NOT CLIMB ON MACHINE 460-1009 1
16 PLASTIC CAP 30 x 30 156-1020 1
17 TRANSFER CASE 095-1046 1
HH SCREW M 10-20 YZP 850-2063 4
18 WASHER W 10 695-1014 4
WASHER MU 10 YZP 695-1017 4
HH SCREW M 10-80 YZP 850-2062 2
19 WASHER MU 10 YZP 695-1017 4
HEX NUT M 10 260-1011 2
20 HITCH 5070-640-1739 1
HH SCREW M 10-20 YZP 850-2063 4
21 WASHER W 10 695-1014 4
WASHER MU 10 YZP 695-1017 4
22 HANDLE 610-1036 1
23 CRUTCH 5072-750-1655 1

Initial configuration of the machine at the exit of our workshops




REV : B PART LIST FIGURE N°2 STM 75 NIBBI N1 FROM B248 02/06/2020
PARTS REFERENCES
ITEM DESCRIPTION
STM 75 NIBBI N1 QTY
HEX WASHER HEAD SCREW S/S A2 6 * 20 850-4003 2
2 NUT S/S A2 M6 DIN 985 260-4009 2
25 INSTRUCTION MANUAL BOX 180-1032 1
26 DECAL - DO NOT STAND UNDER THE LOAD 460-1005 1
HSHC SCREW M 10-130 850-3046 2
o HEX NUT M 10 260-1011 2
HH SCREW M 10 -25 850-2003 6
28 HEX NUT M 10 260-1011 6
29 RIGHT SIDE 5072-195-1033 1
30 DECAL - FEET / HAND SEVERING HAZARDS 460-1007 1
HSHC SCREW M 8 - 30 850-3020 23
- HEXNUT M 8 260-1010 23
32 GRID CLAMP 150-1002 6
33 GRID 5070-770-1082 1
34 GRID FINGER 210-1004 24

Initial configuration of the machine at the exit of our workshops




Initial configuration of
the machine at the exit
of our workshops

STM 75 NIBBI N1

Figure N°3

REVISED
On : 02-06-2020

DAIRON
S.AS

Since 1958

DAIRON S.A.S. D92 Les Hunaudiéres
72230 MULSANNE

W 0243422422 Fax. 02 43 422 000

E-mail. Rotadairon@wanadoo.fr


bouttier
02-06-2020-EN

bouttier
Indice : B

bouttier
Config EN


REV : B PART LIST FIGURE N°3 STM 75 NIBBI N1 FROM B248 02/06/2020
PARTS REFERENCES
ITEM DESCRIPTION
STM 75 NIBBI N1 QTY
HH SCREW M 16-80 850-2011 1
! HEX NUT M 16 260-1008 1
2 SETTING SYSTEM CHASSIS 5072-685-1023 1
HH SCREW M 16-90 850-2081 1
° HEX NUT M 16 260-1008 1
HH SCREW M 12-30 850-2016 2
‘ HEX NUT M 12 260-1012 2
5 WASHER @13/ @42/ 4 695-1027 2
6 SPACING WASHER 695-1109 2
7 ROLLER FRAME 5072-270-1323 1
8 CAST IRON BEARING HOUSING UCFL 204 690-1040 2
HH SCREW M 10 - 30 850-2002 4
° HEX NUT M 10 260-1011 4
10 MD ROLLER 5072-505-1022 1
11 DECAL - CATCHING HAZARD 460-1012 2
12 SCRAPER 770-1232 1
HH SCREW M 10 -25 850-2003 4
13 WASHER MU 10 YZP 695-1017 4
HEX NUT M 10 260-1011 4
14 PLASTIC CAP 40 x 40 156-1017 2
15 LEVELLING BLADE 450-1067 1

Initial configuration of the machine at the exit of our workshops




	B - Eclaté STM 75 NIBBI N1 de B248 - EN
	B - Nomenclature STM 75 NIBBI N1 de B248 - EN

